GARDNER DENVER® 151 Edition

PARTS LIST

ELECTRA-SCREW®
STATIONARY
COMPRESSOR

50 HP

MODELS
ESJAE ESJBE
ESJAF ESJBF



GARDNER-DENVER COMPRESSOR

*50 HP MODELS:

13-9-511
1st EDITION

Closed Out November, 1973

TABLE OF CONTENTS

ESJAE & ESJBE (Fan Cooled With Radiator)
ESJAF & ESJBF (Water Cooled With Heat Exchanger)

GROUP NAME GROUP NO.
Ordering Instructions P/L 139-500b
Compressor (Complete) 139-B1-1
Oil Seal
Bearings
Gear Kits (100 & 125 PSI)
Inlet Valve & Air Filter (Standard) 139-B3-2
Air Filter (Heavy-Duty) & Mounting Group 139-B1-2a
Oil Reservoir Group 139-B3-3
Oil Separator
Valve, Safety (115 & 135 Lb.)
Valve, Minimum Pressure
Valve, Dump
Valve, Blowdown
Valve, Check
Oil Level Gauge
Switch, Hi Temperature Shutdown
Oil Piping Group (Fan-Cooled Units) 139-B1-5 (F)
Oil Piping Group (Water-Cooled Units) 139-B3-5 (W)
Heat Exchanger
Temperature Regulator
Valve, Solenoid
Oil Filter & Thermal Valve 139-B1-6
Radiator Group (Fan-Cooled Units) 139-B3-7 (F)
Fan, Fan Guard & Shrouds
Base & Enclosure Group 139-B2-8
Isolators, Mounting
Coupling & Miscellaneous 139-B3-9
Optional Equipment & Repair Items
Selective Items (Motors, Starters, Overload Heaters)
Starter & Support Group 139-B3-10
Miscellaneous Electrical Items 139-B1-11
Control (Constant Speed): Panel 139-B1-12
Tubing 139-B1-12a
Control (Automatic Start-Stop): Panel 139-B1-13
Tubing 139-B1-13a
Control (Dual Control): Panel 139-B1-14
Tubing 139-B1-14a
Control (Duomatic): Panel 139-B1-15
Tubing 139-B1-15a
Recommended Spare Parts 139-B1-16

* Models ESJAE & ESJAF have pressure rating of 100 PSI.
Models ESJBE & ESJBF have pressure rating of 125 PSI.

139-3 GROUP INDEX -~ 50 HP MODELS



GARDNER—DENVER COMPRESSOR P/L 139-500b
Revised March, 1973

INSTRUCTIONS FOR ORDERING REPAIR PARTS

When ordering parts, specify Compressor SERIAL NUMBER (see nameplate on unit), MODEL,
OPERATING PRESSURE, HORSEPOWER and METHOD OF COOLING. Serial Number is also stamped
on top of the cylinder flange.

All orders for Parts should be placed with the nearest Sales and Service Office listed on the back cover
of this book.

DO NOT ORDER BY SETS OR GROUPS. Where NOT specified, quantity of pa.rts required per com-
pressot or unit is one (1); where more than one is required per unit, quantity is indicated in parenthesis.
SPECIFY EXACTLY THE NUMBER OF PARTS REQUIRED.

PARTS NOT SHOWN OR LISTED: Special parts such as Solenoid and Safety Valves, Motors, Starters,
Transformers, etc. that require ordering according to voltage, pressure or speed, must be referred to
the FACTORY and MUST BE ORDERED by MODEL and SERIAL NUMBER.

Piping, copper tubing, hardware and electrical connections may be purchased locally. However, IT IS
THE RESPONSIBILITY OF THE CUSTOMER when making repairs to purchase parts of EQUAL or
BETTER quality as those used in the original construction. Refer to Operating Instructions and Service
Manual for Piping Schematics and Electrical Diagrams.

PARTS RETURNED
All claims must be made within five days after receipt of goods. If order has been filled correctly, we
cannot allow the return of the goods without our consent and then only on a basis of a charge for service

and rehandling plus transportation charges.

Transportation charges must be prepaid. If it is necessary to return a part to the factory for duplication
or inspection, do not fail to do the following:

1. Write the nearest Sales and Service Office a letter advising what
material you wish to return and why.

2. After receiving permission to return the item or items, obtain
from the Sales and Service Office the correct forms filled out
by that office for the proper return of material.

3. Place a tag in the package showing your name and address.

4, ‘Tag each article in the box or package stating what and how
many are returned.

5. Always give the serial number of the machine from which the
parts were removed or the invoice number on which the parts

were originally shipped.

All parts returned for credit should be handled in the same manner as that for duplication or inspection.

P/L 139-500b



‘18-6¢l

ASM S3FD ) ! o
L e CCMPRESSOR (30, 40 8 50 HP) i
Housing - Gear 2O05SFISI_ .
\‘\,
{2 Ring - ReTamans S5WI — - . Seccwhary Rorom
Bear NG -BaLe { WNER) 1217 - -- ~
INLET EMD * [Driver Geag] -~ 7 - i .- 200SSFTIS Gaskes,
Brarine Fous mMe To Dy HRER
Beariws- Bat [Outez] 12J68 -
O-Rine 2S5AH2S . o e

H - - . -
. OUSING -SEAL 200SSF3672 - 4] S-apw TSAZ— ASM Rorar (Matcqen Pami

9583 Waswe=z- Lack (B 14 WazHER - Lock 3533 . 7 2C0S5EF0I0A. -

I (-75A1  Screw [8)
350172 Kev

‘ L T ZDISSFOED SHAFT - |
! T e
| ~
| T~ SET Sorew (4] %% 7
== CasweT - "~BOBP2S Seal - SwarT * 7 ) . - i
. y += - . -
i 5arzza. CarBON WASHER P - /) g !
Crumoer 20085F002.70 . /‘;;;;;;\ S D
) {30 1s* PLus 64471 7 FL .
. TrBACE234 Gasker "7 P /—’—{“‘(::2' / FLT UE50179 Kev -
~—SHAFT Sgar SpaT ¥ ¥ P A s : .- s
-
- CrLinoer 7o Gzam Housivg -~ - (4 Sc=ea TEAIT
LN Gasker 20132090 i4) WaseER - Losx 35R3
| Cn T BDL3ZIO PLaTE, Sear RETAmnER -
! ~.. 3RBE Wasnck-Leox B} Cover - SwarT Ext 2007063
i {2 BE{n_-uG':ch_LEn- PWES — Gasker 200706
=
PLaTe-Bearing ReT ISI2E5I6 ——-
13 ScREw ?5n|N--—~\‘ / - 121 W QPLUG B4Aal

. e [N > . ASHER-LLO¢K 95B3, -
i ) = 2] Scaew 75A11

) 13 Screw THAIN-,
F'L\:-TE-BE.mma RETAINER
“._zoosger..” 912815,
g PLate (The Sume]
E_ ~ 9583 Wasken - Lacx 6]

T
I Seacer- Seart 2013207 -

'ReTainer [5)

, ReTainen, Gear 2013208 75A5N e ~TSAZES Scrze (6) = LISCoA=SE ke :
' _ ™~ \—|Scnzw i5) : TR r/{\\\\r‘\ |
Screw TSAIRN- ] £ / £ = 7
"y 5 - . “G5NID LockwasHER - BEaRING P o m=E 2206928 Prate- Besring Covesr
{DRIVEW GEAR] "2 - - -B0F10 LockwuT - Besring / ; R CBOZI0 Lackkur - SEARING
* o ToodesNig L weR - Beamivs !
GEARS:Q— PLLZELL[;E; a;TT ?EARS WITh RETS] {13} WasHer -Lock 5;’533}_// FOMIT Lockwnsnze -Beamiug
E : Bila H 7 5 .
4 4 l|35 SC?EW( 54l “\\__J ??n482 Sum, OuTel {2l |

12806 Beazws - Ba_ (4] '

HousING -BEar.NG -~ -~ FTCET7 Seiw, Inner (2) |

20035SF006

[
= v - BZM35S Pin- Dowel (2
~- 25C2419 GaskeT
-64ACH P_us, Housisg

£261 040 UASIATN

I-18-6%1

CYid2z

%k mi UDED WITH BOBFZS SEAL WHEN PURCHSSER COMPLETE .

HOSSIEHdIWOD HIANID- 8H3INQHYD



ET-Ed6€T

BARE COMPRESSOR REPAIR KITS

(30, 40 & 50 HP)

BARE COMPRESSOR
FIELD REPLACEMENT
PSI HP MODEL GEAR XIT (INCLUDES GEARS) GASKET KIT *
PART NO. PART NO. PART NO.
30 ESGAE, ESGAF, SSF65897 ESG65942 SSF65888
ESGAH SSF65897 ESG65942 SSF65888
100 40 ESHAE, ESHAF, SSF65898 ESH65943 SSF65888
ESHAH SSF65902 ES] 65940 SSF65888
50 ESJAE, ESJAF, SSF65899 ES] 65944 SSF65888
ESJAG, ESJAH SSF65899 ESJ 65944 SSF65888
30 ESGBE, ESGBF, SSF65900 ESG65936 SSF65888
ESGBH SSF65900 ESG65936 SSF65888
125 40 ESHBE, ESHBF, SSF65901 ESH65938 SSF65888
ESHBG, ESHBH SSF65901 ESH65938 SSF65888
50 ESJBE, ESJBF, SSF65902 E$}65940 SSF65888
ES|BG, ESJBH SSF65902 ESJ 65940 SSF65888
1 1 T
150 40 ESHCE, ESHCF SSF65897 ESG65942 SSF65888
50 ESJCE, ESJCF SSF65898 ES]65943 SSF65888

* Gasket Kits are for Comgplete Unit, Less Motor.

JOSSTAIWOD AFANTTAINTAVD

€L6T ‘rquadag

EL-TH-6CT



Z-€9-6%)

INLET VaLvE & AIR FILTER GRoOUP

{Base) Trav -~

FILTER - AR SAGB0
[CompLeTE}

ELEMENT [W/GaskeTs)
2008616

STEM— ‘ d
*, l 8 A

i -.

WaSHER : R L SCREW (B}
N\ Y i\ ' ' [l é}"‘” [ 7k

Hooo . : _ ' = } S Wasnen - Lock () ‘

~ . . __ 3583 !

. \{ Cap - CYLINDER
s R265274
S~ 25CI972 Gasker

- GOAM4T Packme-Rine

Wing NuT
< a Pin

_\ ".I|.=l

IR 25250434 Piston
:.‘ \?8.&389 SPrING, PisTon
. \\w?SﬂI Screw (8) .
) l\\—-9553 WasHer - Lock (8] :
\ ""x\ N 2525042 Crumoes
I' N 25C197 GASKET, CYLINDER ”

\\
\\ '\
\\?anas SPRING, VALVE

*,
r

8 \-/325044 VaLve - InLET
2014669 Housing, INLET Vave —

o ASM INLET Housine & VaLve 2014671

\\i—?mlz Screw (8)
\ 9585 Wasner- Lock (8} |
\v2562525 Gasket, HousInG To PLATE
20055FI70 AparTor

2502426 GaskeT, PLATE T0 COMPRESSOR CYLINDER

{6) Screw 75PSSN -—
{To CoMPrRESSOR])

/

ETS5042

HOSSIHIWOD HIANIT-YINGHYD

€L61 ‘12quiaaoN Ing) pasor)

CET6ET



vé-lg-etl

AIR FILTER GROUP---HEAVY DUTY
* (OPTIONAL EQUIPMENT)

% {TO INLET VALVE)
AIR FILTER (COMPLETE) T 63AJ40X246 NIPPLE, HALF

7 .
584 e\ [ T
T 2009598 HOSE (ELBOW)

BOWL, AIR FILTER DUST—\ |

/2010229 BOLT-WING =/ S \

/' /" -~ LOUVER PLATE \< o 29834 CLAMP-HOSE {2)
i/ —CLAMP ASM \
;/ /7 2010230 WASHER, SEAL
]/ -e010228 asm ELEMENT —> MANIFOLD-INLET

f f'l: |/ /’ 200ESG690

s et Y

(]

[ V]

L]
[ 1)

f 1

&4AASG PLUG

=
', Ff&”" T
\l_ - AT

\ TT—— 29834 CLAMP-HOSE (2]

L F . : o 29740 HOSE (STRAIGHT)

{AIR FILTER MOUNTING)

9583 WASHER-PLAIN (4]
\ 9583 WASHER-LOCK (4)

5083 NUT-HEX {4)

201ESG389 BRACKET, MOUNTING
7544 SCREW, TO COMP. CYLINDER

’L95f-\5 WASHER-PLAIN
9585 WASHER-LOCK

{4} SCREW 75A24
{TO EXTENSION COVER--
REPLACES 75A37 SCREWS
SHOWN CN PAGE [39-BI-1)

* WHEN HEAVY DUTY AIR FILTER 1S SPECIFIED THE ABOVE GROUP
OF PARTS REPLACES AIR FILTER SHOWN ON PAGE 132-BI-2.

r75A1 SCREW, FILTER TO BRACKET {4}

C75340

€261 “023Q0 Q3ASIAIH

vé-19-6¢1

HOSSIHdWOD H3IANFC-HINQYVYO



GARDNER- DENVER COMPRESSOR 139-B3-3
Closed Out November, 1973

OlL RESERVOIR GROUP

ET5044

— 74D7 Ring- RETAINING

(SeLecTive) / "‘2OOOESRM527 VALVE
{(115%) VaLve-SaFery 90AR33: 7 / _oewlE  Housing
(135% ) VaLve-Sarety 90626 | - “ 0 A T
- < ' @% | S?'g“;?g /B4ACT .
ELsow- STrReeT 64D6G r\\/:“:j/' /,-—64AC6 PLug - A% @ \\ PLug
\ @/ / - BAACS PLus e f / i
Busning 64EBG—-._ @ @ j ~~S800285 ManiroLo-Discraret .
.‘_“--H@ 2802487 GaskeT o \ )
(4) Screw 75A291_ < - 63L1G NipeLe

{4) GaskeT-Ring 25F1 3

(i0) Screw 75A?4] /<
{10} Wasrer-Lock 95B8-

—~B4Z22G UNion

A? ~B3LIG NippLe
@ ASM MIN. PrEssuRe VnLVE-/

e~ 200ESM5274

LAUTOMATIC BLOWDOWN)

MurFFLER VALVE - SOLENOID

: . 0 43F3‘\ ~90AC162

v % / {2) NiepLE _

; -63D1G NipPLE A : &

64636 TeE NirpLE J \ - b
,

2012466 ____ A
Cover, SEPARATOR

i | (To PRESSURE GAUGE) 83L9G
: 2009599 —__ ] '\[gggﬁglggN“TiCBTE"R WTEE 64PI106G -
4 SEPARATOR-O1L (W/GASKETS) 86A5 NUT-TUBE {IN GAUGE) TeE
. 4 Union 2009596 I i NiepLe 63LIG -——'—-a.ﬁ@ X
© d TuBe, ScavENGER BSH3X360 | Tee
4 ConnecTor 2009789 )7 /
(On._ReTuRN LiNE) = {MA\;AUL:LE B?E?W%(S)Im]
{2) ErLaow 86E59” :

TuBE 85E4A130 N s A \
ConnecToR B86E48 5, \a\\\; . L Q0J113 VaLve -CHeck
TuBE 85E4AZE0 = -
Connector 86E4-——-§ \ 63L346 Nireic |
-85E4A240 Tuse _ —90LI2 Vaive- Giose :1
& PLus, OiL FiLter " L!a S .
B> . 648’46 >< - T 201ESGO37 Reservolr -OiL
LATE -DaTA
t] 6454
208535 ! Cy {RESERVOIR To Base)
Glose | \ ~75A43 Screw (4
90'-35\ | 9547 WasHeErR-FLamn (8)
: 95B7Y WasHer - Lock (4)
PSS 50B7 Nut (4)
| ____@ \ }(“\m \'~:,; ~--21B30 Switch, Hisn TEMPERATURE SHUTDOWN

64X56 -+ %

|
; ' e
i [ Str e g —--—-2009589 CourLiNG, INCLUDING
l,-' NiPPEE) E;B(.?EG-T— EET ™ \‘@ \ 62»&?5;;(30 g “x\“\;\\ @\ 2010363 GASKET (W/RESTRAINING RINGS-2) {
' | Tee 64P14G- @ “83G1G NippLE ?l‘}/f{\ B S gaan7 PLus, ManiFoLo
\. {On Leves Gauce MOUNTING) / GAasKET AR -/H'"'*--—-_—EOEESGO?I MaNiFoLD
- 202E5GAZ2 BRACKET e : 202428 \'\;— {(FROM COMPRESSOR)
 75A1 SCREW, TO SUPPORT :2:/ - | . 75P55N S :
‘ :323 ::?Hg; roek 12 //// \ ~86E60 ELrow- Tuse e cREw {4
. * - .
ESGIGGWS TuaE KEI'// - 85E4AZ40 Tuse NOT SHOWN. (DISCH. TO SUPPORT)
L 201ESGI08 BRACKET

l b
ISUIE U-BOLT :
N TSAI SCREW, 3/8 x 1* (2)
. 9543 WASHER-PLAIN (6)
4 FOR REFLACEMENT OF SEPARATOR ORDER KiT ¥ 2014828,  KIT INCLUDES ITEMS MARKED (4], 9583 WASHER .LOCK  (4)

* KIT INCLUDES 12" LONG TUBING AND TWO (2) UNIONS, 5083 NUT-HEX (4}

132-B3-3



GARDNER-DENVER COMPRESSOR (39-B(-5 (F)
REVISED DEC, (973

OIL PIPING GROUP {AIR-COOLED UNITS ONLY) @

8

RAE& S
INLE-'E'OR 63AJ16X80G NiPPLE (2)

{BYPASS LINE)
NIPPLE 63H6G—

FROM RADIATOR OUTLET
PLUG 64AAIGJ@® é\

CROSS 64KIBG \63HIG N(PPLE

E\meae TEE
\\64AAIG PLUG
63HI G NIPPLE

\ZOIESKBZI

* ASM CONTROL VALVE

MIPPLE 63AJIGX30G

COUPLING B64EB4| @
COUPLING
WiTH (2) GASKETS 2010493 : WITH (2) GASKETS
& RESTRAINING RINGS 2010493
8 RESTRAINING RINGS

(THERMAL)
FROM \
OIL RESERVOIR 63AJ16X506
NIPPLE

26A44
* D
FILTER-O’I_N\ ,35 64E‘EI{J,“(_') COUPLING
%) 2010493 GASKET (2)
| \ & RESTRAINING RINGS

NIPPLE, HALF

MOUNTED ————-
TO INLET VALVE ADAPTOR

64E7G BUSHING
(2) WASHER -PLAIN 95A3
(2) WASHER-LOCK 95B3

64E7G BUSHING
/ 63HIG NIPPLE
@
64Z7G UNION
(2) ScREw 75A5 /
TO @ 63H29G NIPPLE
COMPRESSOR SUMP ™ %/ * FOR COMPONENT PARTS
64P91G TEE OF THERMAL VALVE
NIPPLE 63H3|G\,% @/ AND OIL FILTER SEE

_ _/"‘®J64AABG PLUG PAGE 139-BI-6.

139-B1-5 (F}



(M} G-£9-6£€1

OlL 8 WATER PIPING GROUP {Water-CooLED LINITS)

Tee 84PIIG— G [ 3
e ' G3HIG NippLE *
?\\—{/f"/ g/—\ \'-.
40 o @B\EM-EISG BusHINg ;

NIPPLE SSﬂJIBXGOG\ =84 P3G Tee

/‘ G3H IG5 NipPLE
/\ % 64E13G BusHiNG

B3HIIG
PG sanmeha;}\

TEE 64P9IG*—j

WITH (2] GASKETS

NipPLE B3AJIEX506 S4EB40— |Q\
CourLing ©4EB40 ’\E CouPLING ‘.@

INCLUDING 2010
{2) Gasker 20IO493 ,5 anssmmmmrs
(WITH RESTRAINING RINGS) ; \@

BIPPLE 63.&JI6X4DG——-\\ | m&; NiPPLE
Busiing B4E7G e 2009967

MOUNTED TO——.
INLET YALVE ADAPTOR
? 4 26435 FiLTer-0iL
. {FOR COMPONENT RARTS
SEE PAGE I39-B1-6}

i (2] WasHER 95.&3
A2) WasHer-Lock 9553}/ 64E?G BusHING

{2) ScrEw 75A5
63HfG NippLE

64Z?G UN1on
coupasssom?\ \—63H296 NFFPLE
NiepLe 63H3IG — ,’—‘“64P9|G Tet

E‘-—G4AA36 PLug

RINGS

A '
e d ExcH. To RESERVOIR
| Brer. 202ES5GCIT~,

|'

/ ExcHANGER -HEAT 4BC45-
@ L POIOZBI ANODE-ZINC (2]
2010212 BONNET, RETURN
2010213 GASKET, RETURN

12010210 BONNET

UNLET -OUTLET)
2010211 GASKET
2010214 BRACKET.

£ MOUNTING (21—

\ 9./ U 9543

7

* | (ExcHaNGER To

-

{Wnérn Pipng-- JUTLET}
63GIG NiprLe (3)
/{6445;5(3 Ersow (2]

b REguLaToR - TEMR
\_ " SOACI9Z -,

{WaTER Piping--INLET)

\

BRACKET MOUNTING)
T5A2 Screw (4}

S5B83
-50B3

[

WasHer - ock {4]
Nut {4}

7 T _201ESG326 Brace

[BrACKET 8 BRACE T0 RESERVOIR]

75A2 Screw (B)

9543 WasHER- PLain {i2)
35B3 WasHer:Lock (8)
S50B3 Nut (&)

63GFG MNippLE
847105 UNiow
~~63G1G MippLE

' VALVE SOLENOFD
Wasuer (B}

‘\@

ET5041

=N

HOS53HdWOD HIANIQ- HINAHYS

CL6T "13qUWAA0N InQ) paso[)

(M) scd-6€L




9-18-6¢|

OiL FiLTeEr & THERMAL VaLVE  ASSEMBLIES

N\ __——Fiter CLamp

/—Top Cover

/2OIOI93 GASKET

o ASM ReLiEF VALVE
Ty O
\“_/FE g2

2010827 ELement KiT
{INCLUDES GASKET}

FiLTER Housmneg,

MounTING BaND
-8 Drain PLus S

26444 FiLTer - OQIL
/ (CoMPLETE])

{FROM RADIATOR)

INLET
\\

~,

{FROM RESERVOIR]
BYPASS

[USE AS NEEDED)
GaskeT, Copper (2)
2010664~

QUTLET
(TOQIL FILTER}

“.200ESKI82 Housins
\ N _200E56084 PisToN
\—50ﬂWIO NuT-Hex

200ES56G528 VaLve - THERMAL

201ESK32
ASMW ConTroL VaLve [ THERMAL)
{CompLETE)
{USED ON FAN-COOLED UMITS ONLY)

DT50G34

“100) J3ASIATY

¢.6l

HOSS3HAWOD YIANITA-HINAHYO

9-18-6% 1



{4} £-€9-6¢€1

RADIATOR GROUP

{Fan-CooLED UNITS)

™~. SHrouD {LPFER}

20IESJB47
BusHing- Hua 22G4 ! \
|

200£8470 MQ/ h
POl N

Guare -Faw
200ESJ393—~

(Fan Guard To SHRowD}

{8l 9583
WasHER - Lock

(8} SEA3
WasHeR- PLay

@ 7ean e Nl
SCREW ‘\ P

{BRACKET To SHROUD] =
(4) Nut 50B3 L o
{4 95531 ;P i
Wagner-Lock | ¢ & 1
< B

8} 9543 1%
WasHER-PLAIN ¢

(4 ?5:?“'44%

[

" (BrackeT To MoToRr)

2O0ESI 129
BrRacKET -FaN

kY

N !
} !
|

y FapiaTor
® /p 201ESJ300— =

202ESJG4T
SHroun (Lowes)

H |
i Fan McTor
e //’

‘.\ &
\

. ~50B2 Nut {4 5
. 95BZ WasHErR- Lock (4 -
9542 WaSHER- PLAIN [4)

-75A35 Screw (4)

200E5J165
SurPoRT [RH}

{SupPorTS To MAIN Base}
(4] ScrRew 75A20

(8) WasHeEr-PLain 95A5
{4) WasHer- Lock 95B5

(4) Nut 50BS

[UrPeEr SHEOUD To SUPPORTS)

~TS5LMT70 Screw (9D

ey Brace

] S’l
A2
S

L TBA3D

b
\\EOIESJIGS

Suepost (LH)

ET5045

‘ (Rap. To SUPPORT)
. 7BA2 Screw 6]
-g// 93A3 WasHer (12]

.~ 200E3)328

Screw [4)
(to SupoorTs].

(&

e WasHER - Lock
2=
2 X, 95B3
50B3
i Nur (8]

¢L61 ‘JAQUIIAON Q) Paso])

() L-€9-6€T

HOSSIHJWOD HIANTQ- HIANQH YD



GARDNER-DENVER COMPRESSOR

BASE & ENCLOSURE GROUP

139-B2-8
Closed Out November, 1973

PART NAME & DESCRIPTION QUANTITY 40 & 50 HP
PART NO.

Base, Main {1} 201ESG285
Base (Subbase) (1) 200ES]285
Screw, Motor to Subbase (5/8 x 2-1/4) {4} 75A47
Washer-Lock (5/8) {4} 95B7
Washer-Plain  (5/8) (4) 95A7
Nut-Hex  (5/8) (4) 50B7
Mounting-Vibration {4) 49C17
Screw, Mounting to Base (5/8 x 4-1/2) {4) 75A168
Washer Plain  (5/8) (20) 95A7
Locknut (5/8) (4) 50AP10
Screw, Compressor to Subbase (1/2 x 1) (4} 75A4
Washer-Lock (1/2) {4} 95B5
Shim, Motor to Subbase (,003) {2) 77E11
Shim, Motor to Subbase (.008) (3) 77E12
Shim, Motor to Subbase (.031) {1} 77E13
Shim, Motor to Subbase (.062) {1) 77E14
Support, Instrument Panel (1) 200ESG146
Screw, Support to Main Base (3/8 x 1-1/4) (4) 7542
Washer-Plain  {3/8) (8} 95A3
Washer-Lock  (3/8) (4 95B3
Nut-Hex (3/8) (4) 50B3
Screw, Instrument Panel to Support (10-32 x 1/2) {10} 75LM39
Enclosure Group {Fan-Cooled Units) * (1) ESG 66084
Enclosure Group wfVent Fan & Motor (Water-Cooled Units) * (1) ESG65972

* For repairs on the Enclosure Group consult your nearest Gardner-Denver Sales and Service Office.

NOTE: Hardware, Tubing and Piping parts may be purchased locally. However, IT IS THE RESPONSIBILITY OF THE
CUSTOMER when making repairs to purchase parts of EQUAL or BETTER quality as those used in the original

construction.

139-B2-8



GARDNER-DENVER COMPRESSOR

COUPLING & MISCELLANEQUS

135-B3-9

Closed Out November, 1973

PART NAME & DESCRIPTION QUANTITY 5¢ HP
COUPLING GROUP PART NO.
Coupling (With Set Screws), Incl, Next ltem (1) 51K11
Spider (1) 2019218
Key (To Compressor} (1) 35B35
Guard, Coupling (1} 201ES8G2339
Screw, Guard to Subbase {3/8 x 1-1/4) {4} 7542
Washer Plain  (3/8) {4) 95A3
Washer-Lock (3/8) {4} 95B3
Nut-Hex (3/8) (4) 50B3
ADDITIONAL REPAIR ITEMS
Bare Compressor (Field Replacement): 100 PSI (1) ESJ65944
125 PSI (1) EST65940
Gasket Kit {Complete Unit, Less Motor) (1) §8F65888
SELECTIVE ITEMS
Motor, Compressor (200°V — 60 Hz) {1} 24BB27
Motor, Compressor (230/460 V — 60 Hz)} {1} 24BB28
Motar, Compressor {575 V — 60 Hz) f1) 24BB30
Starter, Compressor Motor {200 V) {1} 24CA60
Starter, Compressor Motor {230 V) (1) 2009861
Starter, Compressor Motor (46(/575 V) (1) 2009860
Heater-Overload, Compressor Starter {200 V) (3) 24CA111
Heater-Overload, Compressor Starter (230 V) (3) 2009864
Heater-Overload, Compressor Starter {460 V) (3 24CA105
Heater-Overload, Compressor Starter (575 V) (3) 2009865
Motor, Fan (200 V)  * (1) 24CA183
Motor, Fan (230/460 V) * (1) 24CA184
Motor, Fan (575 V)  * (1) 24CA185
Heater-Overload, Fan Starter {200 V) * (3) JACALTT
Heater-Overload, Fap Starter (230 V) * (3} 24CA292
Heater-Overload, Fan Starter (460 V) * {3 24CAZR3
Heater-Overload, Fan Starter (575 V) * (3) 24CA374
OPTIONAL EQUIPMENT
Air Filter Group {Heavy Duty) (1) ESG66111
Instrument Panel Group {Pressure Drop) (1) ESG66112

* Fan Motors and Overload Heaters are one (1} HP. Items marked (*) are used only on fan-cooled units,

139-B3-9



GARDNER-DENVER COMPRESSOR 139-B3-i0
Closed Out November, 1973

STARTER & SUPPORT GROUP

50 HP
PART NAME & DESCRIPTION QUANTITY
FAN COOLED | WATER COCLED
STARTER ENCLOSURE GROUP PART NO. PART NOQ.
Block, Terminal (12} 24A253 24A253
Block, Terminal (End) (1) 24A252 24A252
Jumper, Terminal {4) 24A516 24A516
Screw-Machine (8-32 x 3/8) (2) 75G22 75G22
Washer-Lock {No. 8) {2) 95H41 95H41
Holder-Fuse (3 Hole Pull Gut — Class J) (1) 24A521 Nene
Fuse (JHC15) {3) 24CA1 64 None
Screw-Machine (1/4-20 x 1/2) {2) 75G15 None
Washer-Lock (1/4) {2} 95H56 None
Lug-Terminal (12-10 W x No. 10 BH) {6) 24A295 None
Starter, Fan (GE 206, Size 00, 200/230/460/575 V) (1) 24CA161 None
Screw-Machine (10-24 x 3/8) (3) 75G8 Nene
Washer-Lock {No. 10} (3) 95B13 None
Screw-Machine, Comp. Starter Mounting * {1/4-20x 1/2) (3) 75G15 75G15
Washer-Lock (1/4) (3 95H1 95H1
Wire, Fan Starter (No. 12 Black — 4 Ft.) 1y f ----- None
Wire, Control (No. 14 Red — 5 Ft.) [ B B
Button-Resct, Overload {2) 24CA104 24CA104
Seal-Plug, Cover {1) 24A509 24A509
Tie-Cable See () 24A461 (6) 24A461 (4)

WIRING — STARTER TO MOTOR *

Fitting, Conduit (90°) {2} 2009335 2009339
Conduit (3-1/2 Fr. — Liquatite} : (1} (1-1/27) (2”)

Wire (6 Ft.} (1) {No. 2/0 Thw) (No. 3/0 Thw}
Lug-Terminal {1/4 BH) (3 24CA203 24CA204
Screw-Hex Cap (Brass) (6) 75LM44 75LM44
Washer-Lock (1/4 Brass) (6) 95H16 95H16
Nut-Hex (1/4-20 Brass) {6) 50X16 50X16

SUPPORT GROUP

Support, Starter Enclosure (1) 201ESG146 201E8G146
Screw-Hex Cap, Support to Main Base (3/8 x 1-1/2) {(4) 75A7 75A7
Washer-Plain  {3/8) (4} 95A3 95A3
Washer-Lock (3/8) {4} 95B3 9583
Nut-Hex (3/8) (4) 5083 50B3
Box-Control (1} 200ESM179 200ESM179
Screw, Enclosure to Support (1/4 x 1) (4) 75A26 75A26
Washer-Plain (1/4) (4) 95A1 95A1
Washer-Lock (1/4) (4) 95B1 9581
Nut-Hex (1/4) (4) 5051 5081

* For Motors and Compressor Starters see Selective Items on page 139-B3-9.

NOTE: Refer footnote on pages B-8 and B-11,

139-B310



OT-TD6ET

CONTROL GROUPS

(3% THRU 100 HP)

AUTOMATIC

.

CONTROL GROUPS. .... CONSTANT SPEED START/STOP DUAL TIMED DUOMATIC
PART NO. & DESCRIPTION MEMA 1 NEMA 4 NEMA 1 NEMA 4 MEMA 1 NEMA 4 NEMA 1 NEMA 4
SELECTIVE *
Bracket, Mounting 201ESG10B 202E5G108 201ESG108 | 202ESG108 201ES8G108 202E5G108 201E8G108 202ESG108
Panel, Gauge 200E3G 386 200E5G3346 Z00ESG386 I 200E3G3346 201ES8G386 | 201ESG386 Z02ESG386 202ESG 384
Panel. Instrument 206ES5G386 | -~ --- - 206ESG386 0 .- ----- 206ESG386 | - - - - - 207ESG386 | --------
Box-Control 200ESG179 201ESG179 200E3G179 201ES5G179 200ESG179 201ESG179 200E5G179 Z02ESG179
Switch, Control 24CAad6 24CA46 24CA47 - 24CA47 24CA48 24CAA8 24CA49 24CA49
Gasket, Cover 2009592 | -------- 2009592 0 .- .- 2009592 - .- 2009562 | - ---
Hourmeter {60 Hz} 2009369 2009369 20069369 L 2009369 2009369 2009369 2009369 2009369
Hourmeter {50 Hz} 2009370 2009370 2009370 2 2008370 2009370 2009370 2009370 2069370
Gasket, Hourmeter [l - .- .- 201ESK715 || -------- ¢ 201ESK715 | -------- 201ESK715 || -------- 201ESK715
Boot, Transparent {Push
Button or Pilot Light) || -------- 24CA281 || -- oo --- | 24cA281 || --.--... 24CA281 || -------- 24CA2R1
|
|
Valve-Solenoid {Unloader) || -------- | coooooo 0 b ool IF ------------------------ 90AC183 2009442
Valve-Check {In Comp. Sump} || -------- 1 ---ooooo [ oo 1 il | e 2009283 2009283
Valve-Control {In Comp.Sump) || - ------- § ---«-ooo b oaooon T | B I 2007300 2007300
Relay [Adjustable Timer} | ---vvnoe | -vovoooe W oo ] oo ] co o | i 244482 24 A482
Box-Control, Timer [} -------- e | I T TCT | INSEpyRyRy U PRy | Z00ESK179
Gasket, Control Box | -------- | co oo ] e | e ] ca o | i ] e Z02ESK715
Cover, Plexiglass || - | oo i | e ] i | e ] e 202ESK225
LT ) | e | S | I | R 203ESK715
LOW OIL PRESSURE SHUTDOWN WEATHER-TIGHT (NEMA 4, 5, 12}
OPTIONAL ¢ NEMA 1 NEMA 4 LEAD-LAG (2 QOMP.) LEAD-LAG (3 COMP.)
Switch, Pressure 88A302 (oil) $8A303 (0il) 2009006 {Air) 2005006 {Air)
Block-Contact ** 24CAZ17 M4caz1? 1 a-e---- e
Button, Reset ** 24CAS542 24casd42 (0 - .
Relay, Reset 24CAS541 24casr IV ee----- | e
Relay {Adjustable Timer) 24CA285 24CA285 ff 0 -e----- 1 o
Box, Control 203ESG179 203E8G179 204ESG179 205E8G179
Switch (3 Pale — 2 Throw) || ------- | o.o... 24cad4g | oL
Switch {6 Pole — 3 Throw) | ------- | ..o H ol 24CA449

NEMA 1 llustrations for Panels and Tubing {with mounting parts} are shown on Pages 12 thru 15a. For accuracy in servicing umits equipped with other
than NEMA 1 Controls, refer Order Ticket or consult Quincy Sales and Service Office.
Contact Block and Reset Button shown abowe are used with Duomatic Control only. Contact Block 24CA543 is used with other controls.

Addidonal Equipment - items shown are used in conjunction with Specified Control Group.

HOSETHANOD FTFANTA-FINTIVD

€461 ‘18quieaaq

01-12°6€1



139-B1-11
Closed Out November, 1973

GARDNER-DENVER COMPRESSOR

ELECTRICAL CONTROL ITEMS (MISCELLANEQUS) *

PART NAME & DESCRIPTION QUANTITY | 30, 40, 50 HP
HIGH DISCHARGE TEMPERATURE SWITCH TO CONTROL BOX PART NO.
Connector, Squeeze (Insulated) (2) 24CA196
Fitting, Conduit (1/2” Straight) (1) 24A378
Conduit (1/2 x 44) [0 I
Fitting, Conduit {1/2 x 90°) (1) 24A380
Wire (No. 14 Red — 8 Ft.) S
Clamp, Heavy (1/27) {2) 98H3

STARTER TO CONTROL BOX
Fitting, Conduit {3/4 x 90°) {1) 24A386
Conduit {3/4 x 124) 4 N
Fitting, Conduit (3/4 x 90°) (1) 24A384
Wire (No. 14 Red — 65 Ft) O
Wire (No. 12 Black — 26 Ft.) (| -
Clamp, Heavy (3/4") (2) 98H4

BLOWDOWN VALVE TO CONTROL BOX

Nipple, Conduit (1/2 x 1-1/8) (1) 24A503
Fitting, Conduit (1/2" C Type) (1} 24A424
Gasket, Unilet (1/2) {1) 24A342
Cover, Unilet (1/2) (1) 24A343
Connector, Squeeze (Insulated) {(2) 24CA196
Fitting, Conduit (1/2” Straight) (1) 24A378
Conduit (1/2 x 12) (1y | ------
Fitting, Conduit (1/2” Straight) (1) 24A378
Wire (No. 14 Red — 3 Ft.) ay

CONTROL BOX CONNECTIONS
Connector-Female, Spade (14-16 Wire) {3) 24CA45
Lug-Terminal (No. 10 Fork) (4) 24A477
Lug-Terminal (Ne. 6 Fork, 10-12 Wire) {1) 24A517
Lug-Terminal (No. 6 Fork, 14-16 Wire) (8) 24A478
Lug-Terminal {No. 8 Fork) (4) 24A476
Wire (No. 14 Green — 127) (ay | -
Wire (No. 14 Red — 7 Ft.} O R
Tie-Cable (12) 24A461

STARTER TO FAN MOTOR (FAN-COOLED UNITS)

Fitting, Conduit (1/2 x $09) (1) 24A380
Conduit (1/2 x 36) (y | -
Fitting, Conduit (1/2 x 90°) (1) 24A380
Wire (No. 12 Black — 12 Ft.) S R
Lug, Terminal (No. 6 Fork, 14-16 Wire)} (%) 24A478
Lug, Terminal {(No. 6 Fork, 10-12 Wire) (3) 24A517
Screw-Machine (6-32 x 3/8) (6) 75G49
Washer-Lock (No. ) (6} 2009550
Nut-Hex Machine (No. 6-32) (6) 50K6
WATER VALVE TO CONTROL BOX (WATER-COOLED UNITS)
Nipple, Conduit (1/2 x 1-1/8) (1) 24A503
Fitting, Conduit {1/2” C Type) {1) 244424
Gasket, Unilet (1/2) (1) 24A342
Cover, Unilet (1/2) {1) 24A343
Connector, Squeeze (Insulated) (2) 24CA196
Fitting, Conduit {1/2” Straight) (1) 24A378
Conduit (1/2 x 24) (& T R
Fitting, Conduit (1/2” Straight) (1) 24A378
Wire (No. 14 Red — 5 Ft.) 8 N

* For Selective Controls see pages 139-B1-12, 13, 14 or 15,

NOTE: Electrical Connections may be purchased locally. However, IT IS THE RESPONSIBILITY OF THE CUSTOMER
when making repairs to purchase parts of EQUAL or BETTER quality as those used in the original construction.

139-B1-11



cL-1d-6£1

ConTrOL Paner Grour [CONSTANT SPEED) *

(ConTRol, Box INTERIOR)

_{?5G8 Screw (4]

(Box To FRame] Al 95813 WasHer-Lock (d)
/{?562 Screw (6} AR
£ L95H34 Wasner -Lock (6) - ] —TRANSFORME R
|

. FuseTran

~244252 BLock-Teawm. (Ewno)
2944253 BLock- TeErminaL {14]

GaskeT- CovER t
- 24CA40 BuLpe, LiGHT (Svivania 120 PSE)
2007084 Hinse

L
.,K{EOOSSSB Screw {4)
{ '95HAT WasHer- Lock (4)

¥ Switen

4 River
2009307~

t Box - ControL —

\

To /
High Temperature
Shutdown Switch

\

202ESG314
Frame (Panel Support)

.%\

[N ' e / !l/
¢ Optional Equipment |I i 2003489 ;
Gauge, Separator Pressure Drop 27P9 P

Gauge, Filter Pressure Drop 27P10

Gause- AIR PREss. ¢
2009490 (oL / {1 HourwEeTER -
GAUGE - TEMPERATURE |

{4) Scaew 2009516 | | \PANEL-!NSTHUIIEHTT f \PAHEL-M‘STRUHENT T
{CoveER TD FRAME) P '\\ {Door PaneL)
Cover Z2007T0%91— 200%516 Screw {4) !
{PanEL To Frawel \?5P24 Screw (2]

* For Constant Speed Control Tubing see Page 139-B1-12a,
t Otder Repair Parts from Page 139-C1-10 — items are Selective.
¢ Fumishecr only when unit is equipped with Pressure Drop Panel Group.

£L6T “1aquadag] pasmay

HOS53HdINOD HIANIQ-H3INOYVYD

CI-19-6¢1



vel-1g9-6¢l

CONTROL TUBING (CONSTANT SPEED)

- CONTROL SUPPORT

TEE, BYPASS
/—86E64 ELBOW- TUBE —B5EGA480 TUBE L~ B4G3G
! /  CONNECTOR-TuBE ' CONNECTOR-TUBE
TO BISCHARGE MANIFOLD B6ES ——._ : -~ 86E4
i t . : 7
Q\ k! A L
CONNECTOR- TUBE T | =
. -86E° L N,
i = "y
NIPPLE 4] TUBE |
Y . COUPLING, BULKHEAD 63D36 o 85E4I&|80\| i
e “~-83DIG NIPPLE b '
.r S
i AT l | i
.! | I“‘ r . 55 I I -
! S :\§ ‘.,\\\_\4 ggggggg ETQSF'KHERLG?E‘; RONZE {4) : Loy
. L : L% LZDOBO3I GASKET, DURABLA b :
V% g RN - 2008095 RING -SEAT L1 E
) '\ “~_20OB083 STOP. CIARHRAGM Sk
ELBOW-TUBE B6E®64 xRN rzoosogq Bt At E LD
by Orhy 3 . 2008093 GASKET, DURABLA . |
VoY 2008088 PLATE, PRESSURE LT
\\ -\,‘-.,\‘-_\ “ . PRESSURE PLATE NUT NLET VALVE by 5,
LA FLOCK WASHER s
N e N i e e A
«, S--_200STE3 CAMPER i P I
. -2D0BE 9 SCREW, PRESSURE | L ;
-B5ESA300 TUBE ~5071 LOEKNUT_’_;'""" b ~——-11 BBESO”
Vs 1 T ELBOW-TUBE
VALVE- SUBTRACTIVE PILOT 88840 e
L 3
DT5097

“100) 038IA3Y

2.6)

HOSSIHdANOD H3ANIA- HINQYYO

-19-6¢1

Vel



CITd6E1L

ConTroL PaneL Group [AUTCMATIC START-STOR) *

(Box To Frame}
TE5G2 Screw (B)
I5H3I4 Wasker - Lock {8)

T Box-ConTroL

To
High Temperature
Shutdown Switch

202ESG314 ’""'“‘”’//

Frame (Panel Support)

¢ Optional Equipment
Gauge, Separator Pressure Drop 27P9
Gauge, Filter Pressure Drop 27P10

T

—————

{4} Screw 20095]6/ /
{Cover To Frame) _/
Cover 200709~

* For Automatic Start/Stop Control Tubing see Page 139-B1-13a.
t Order Rt?fair Parts from Page 139C1-10 — lems are Selective.
¢ Fumished only when unit is equipped with Pressure Drop Panel Group.

{ConTrOoUL Box InTERIOR)

T5GE8 Screw [4)
PNy “A5B13 Wasker-Lock [4)

¥ ——TRANSFORMER

FusgTrRoN
244252 BLock -Term. fEwnn}
244253 Bicok- TervinaL [14)
TS5G22 Screw (3B
“GB5H4| WasHer-Locx {3

GaskeT- Cover t

~ 24CA40 Bule, LIGHT (Syivania 120 PSB)
| r2007084 Hinse
/12009368 Screw (4)

{ i95HAT Wasuer- Lock [4)

1 Switen

(4) Rever |
2009

\/. |
\2009489

Gause- AR PrRESS. /
2003490 wiu

/ \Gausz - TEMPERATURE

PaneL - InsTRUMENT T

\20095I6 Screw (4
(PaneL To Frawme}

ﬁ'f t HOURMETER _/"I

———

PANEL - INsTRUMENT T
(Door PaneL)

75P24 Screw (2

€L6T ‘I3quiada] pesiaay

CT-Td6ET

JOSSHHANCD HIANTQ-HINAHYS



VEl-I18-6¢l

ConTrROL Tusing (AUTOMATIC START-STOP)

NOT SHOWN!
{INLET HSG. BYPASS)

8GEEQ ELBOW-TUBE (2)
BSE4AIZD TUBE

FROM DISCHARGE LINE ¥

CHECK WVALVE

———

—— e e ——d

!
[
|
|
l

—_

I——TO CONTROL BOX

Switch, Afr Pressure
(NEMA 1) 2009353\
(NEMA 4} 88A303

pi 63L1G NIPPLE- PIPE
== R 3 q
— \ }‘ b,
= J \
C 83E4A480 TUBE ELBOW-TUBE BBEG0— |

| ————B6EE0 ELBOW- TUBE

\_,54536 BUSHING - PIPE

C \
— 64P25G TEE - PIPE
— \—531_346 NIPPLE - PIPE

L— TG REMOTE AR RECEIVER

{To Control Support & Switch) }
Bracket 200ES$G141

{(4) Washer-Lock 7
(4) Nut

* CISCHARGE LINE IS SHOWHN ON PAGE 3.

£L6T “1aquIaza(] Pastasy

FEL-19-6C1

HOSS3IUdW0O HIANAQ- HINJHYO



P Ed-6ET

ConTRoL PaneL Grour (DUAL CONTROL) *

{Box 0 FRamMe) P
/[?562 Screw (B) ~
i Q5H34 Wasuer-Lock (&) e
//

S GASKET-COVER
.. /T  24CA40
H E=] 3 o. !

I (:] @ I
t BGK-CONTROL—’/\l

To /

High Temperature
Shutdown Switch

202ESG 314 —

Frame (Panel Support)

0 5
|
|
|

¢ Optional Equipment ~uy 2009489
Gauge, Separator Pressure Drop 27P9 "L 20%%‘259‘ ém?mf}ﬁss-

gPn 5
l
\

Gauge, Filter Pressure Drep 27P10 GAUGE - TEMPERATURE

~_
. L
~, lll
b | /
(@) Serew 20095i6/ [
{Cover 1o Frawme) \\
Caver 200709 2009515 Screw (4

{PaneEL To FRAME]

* For Dual Control Tubing see Page 139-B1-14a.
t Order Repair Parts from Page 139-C1-10 — Items are Selective.
¢ Furnished only when unit is equipped with Pressure Drop Panel Group.

l
J \ t !
‘ PANEL-INSTRUMENT |

{ConTrRoL Box INTERIOR)

T5GE Screw (4]
95813 WasHer-Lock [4)

o /—Tﬁmsmamcn

FusETROK

247252 Bicck-Terw. {Enp}
4253 Brock- Terminas [14)

|
I /?5622 Screw 13

“95H4| Wasuer-Lock {3

.I.

Buig, LigHT (Sylvania 120 PSB)

2007084 Hmwge
2009368 Screw (4)
L5 H4AT WasHeER- Lock (4]

I '.\, i SwrrcH

PAMEL - INSTRUMENT T
{Door PaneL)

\?51" 24 Screw [2)

HOSSIHJNOCD H3ANIQ-HINUAYYO

£L6T ‘1aqusnagg pasiaay

VI TE-6ET



Vel-18-6¢

CONTROL TuBING (DuaL CONTROL)

TO
CONTROL BOX
AUTOMATIC MANUAL
BLOWDOWN VALVE ™, - ~ BLOWDOWN VALVE
MUFFLER % L. _ BLOWDOWN LINE
\‘ | l_:_

MHENIMUM
PRESSURE WALVE

CONNECTOR - TUBE o
88E9 S, -
ﬁll\\' -Jk‘i\t_,ﬁ_)"ﬁ‘:j_
DISCHARGE
4 LINE —=]

Switch, Air Pressure -4
(NEMA 1) 2009353 ™~
(NEMA 4} 88A303

P _-83L1G RIPPLE-PIPE
1

o | ﬁ
\3554“30 TUBE

“TT-B6ES0 ELBOW-TUSE

\\\ G4E3G BUSHING -PIPE

\\swem TEE-PIPE

63L34G NIPPLE PIPE

BEESD
EL BOW- TUBE

ELBCW -TUBE BEEG4

GLOBE vALVE

TG REMOTE AIR RECEIYER
TO DISCHARGE MANIFOLD

d E

2

{Te Control Support & Switch)
200ESG141 Bracket
Screw (4)
7| Washer-Plain  (2)
rd LWasher-Lock (4)
Nut (4)

[PILOT 7O INLET WALVE)
B30IG MIFPLE-PIPE

BEAIEB COUPLING, BULKHEAD
BEEG4 ELBOW- TUBE
85E64480 TUBE

BEED CONNECTOR - TUBE

| |s4636 TEE, BYPASS

H 63035 NIPPLE -PtPE

18YPASS LINE}
COMKNECTOR -TUBE BBE4
TUBE BSE4A180
ELBOW-TUBE BGEED

\\SﬁESﬁSOO TUBE

f DISCHARGE LINE IS SHOWN WITH RESERVOIR GROUP ON PAGE 3.
* FOR COMFONENT PARTS OF SUBTRACTIVE FILOT $EE PAGE 139-8i-124.

£L6T ‘IIqWI0a( pasaay

BH1-Td-6ET

HOSSIHAWOD H3IANIA-HINJHVYD



SI-1g-6L1

ConTroL PaneL Group (DUOMATIC) *

{Box 1o FRAME}
-THGZ2 Screw (B}
/7 -95H34 WasHeRr- Lock (6

NipPLE B3F3G
{4 Locknut 24A77

To
Magnetic 7 - i
Unloader *~ / To

prd High Temperature

To Shutdown Switch

Air Pressure Switch o
202ESG314

Frame {Panel Support)

¢ Optional Equipment
Gauge, Separator Pressure Drop 27P%
Gauge, Filter Pressure Drop 27F10

/

(4] ScrEw 20095I5/ /

{CovER To FrAME) /'
Cover 200709

* For Duomatic Control Tubing see Page 139-B1-15a.
+ Order Repair Parts from Pape 139-C1-10 — ltems are Selective.
¢ Furnished only when unit is equipped with Pressure Drop Panel Group.

(ConTrROL Box INTERIOR]

76568 Screw (&)
OKB|3 WasHer- ook (4]

FUSETRON

244252 Brock -Term. (EnD)
24A253 Brock- TerminaL (14
75622 Screw (3}

95H41 WasHeR - Lock (3

_ GasxeT- CovER f
e as 2007084 HinGe

s 009368 Screw (4)
I i 95HA47 WasHeR - Lock {4)

T Timer ~
)

{4} River
2009307~

Wy

. __..-' ; ( g,
24CA40 |
\? i / / Buie, LigHT ff Ir ] #
; f"l ; | (Sylvania 120 PSBY ir | f HourmeTer
/[ “2ocesss AN
! . Gause-Awr Press. | N Switen 1

."' \ PnNEL-Insrnumzqu
] 2009480 oL . (Door Paned)

I GauGe - TEMPERATURE Y

L “-75P24 Screw (2)
PaNEL-INSTRUMENT t

200956 Screw (4)
(PaseL To FRAME]

€L6T “1aquany] pIsasy

S§T-1d-6¢1

HOSS3HdW0D H3IANIQ-HINQHYD



vGl-19-6¢l

CONTROL TueinG (DUOMATIC)

MANUAL BLOWDOWN VALVE —

AUTOMATIC BLOWDOWN WALVE -
MUFFLER —---._

TEE-PIPE 64G6G —__ !
CONNECTOR -TUBE BGEIB .

i

~

[ TG CONTROQL BOX

/ / ||
MIPPLE-PIPE 63F216
MINIMUM PRESSURE V,QLVE_H\ SWITCH, AIR PRESSURE -—-._ (TO CONTROL SUPPORT & SWITCH)
DISCHARGE ot T - (NEMA 1} 2009353 ™ 200ESGI41 BRACKET
a MAN) FOLD I I R (NEMA 4) BBA303 _ | SCREW {a)
2 T st S T~ WASHER-PLAIN (2)
z .
@ o __ _ i DISCHARGE : — B5E4A480 TUBE WS:TE]R-LOCK {41
@ l s M
g Lo _ ¢ LINE —— 1" // ELBOW-TUBE B86E6D ——__
rt T [ S f +
r ; I o ! t f
. | CHECK VALVE——"" 1| __| /
§ | | Lk /f;;an BUSHING - FIPE PLUG-PIPE 64Aﬂ5GhﬂHx\\
o f [ 63L16 —=|_| 86EI19 TEE-TUBE ELBOW -TUBE B86E£60
v | | NIPPLE - PIPE ELBOW - TUBE ORIFICE 2011768 B
. | I - 85E4A280 TUBE ' ™
: | I BEEGQ "% / \
| | | ) ~ -' : ¢ S0 |
: 64P256 —
! I - i COUPLING ~. f \ /
L dom T T TEE - PIPE 864168 B5E44120 TUBE \_ Tuse . INLET .
P L NIPPLE MAGNETIC 6564 248 i :
id y AN ELBOW-TUBE  |UNLOADER E44480 | VALVE:
/ - BGEGD | ' i
/ R — ' -VALVE-SOLENOID  do_mzs |
/ \ B3IL34G — S0ACIB3 (NEMA 1}
, " NIPPLE -PIPE - 2009442 [NEMA &)
" r 3 I
i oI | : :(CONngL [ 2785 GAUGE-AIR PRESS. \goo
R i ; '64026 ELBOW- STREET —
\ ressave! | GLOBE VALVE - i SUPPORT ° ELBOW-TUBE
/ “gaEBO . REGULATOR- PRESSURE i g I
\\ / ELBOW-TUBE 7T GSNR30ZEW o n
N rd
s A TO REMOTE -
-
/ R \ AIR RECEIVER
; L__1 N
! * R ==L oF S
e Y - - - N [
N ’ N | -
/ | L
! COMPRESSOR 1 \ \
~~85E8A480 TUBE BUSH'“E‘::""Z":OOG“EEE‘: s S / \_ 2010222 DIsC —
WALVE - CHECK 9283 - ; 2010215 SPRING T

ELBOW-TUBE B86E68 .

BUSHING-PIPE B4E9G —
# DISCHARGE LINE IS SHOWN WI{TH RESERVOIR GROUP ON PAGE 3.

: )
EEIH_Y _____ "‘I—_“-‘M‘“"‘— 2007300 YALVE-CONTROL (QIL)
1

~--_NIPPLE {FROM OIL FILTER)
e75100

€461 7030 A3SIA3Y
vGl-19-6¢]

HOSSIHAWOD HIANIA-H3INAYYO



GARDNER DENVER COMPRESSOR 139-B1-16

Revised September, 1973

RECOMMENDED SPARES — ESG, ESH & ESJ

The following kits are separated according to service and locations. These are made available to aid the customer in
stocking parts to allow on-site maintenance andfor repair. Quantities shown are for onc unit only. It is the responsibility
of the Owner-Operator to apply 2 multiplier for multipie units, operating conditions andjor for hours of operation.
Refer 1o Instruction Manual for recommended rep]acement time for critical parts, KITS DO NOT INCLUDE OIL SEP-
ARATORS. ELECTRICAL OR CONTROL ITEMS .. THESE MUST BE PURCHASED SEPARATELY.

Ordering Instructions

KIT NO. 1 — Routine Maintenance: These arc suggested as the minimum quantity of parts a customer should stock, They
are usually the first items which require rencwal. Order quantities of this kit to suit your rcquirements or particular
service. Une kit contains threc (3) oi! filter clements which require changing at least every 1000 hours under normal
conditions,

KIT NO. 2 — Domestic Service: These arc suggested us the minimum spares a costomer should stock for continuous
operation for one year. When ordening for this service, order Kits No. 1 and 2.

KIT NO. 3 - Isolated Domestic or Export Service: These are suggested as the minimum spares a customer should stock
for continuous operation. These parts include those which possibly would need rencwal in an overhaul. When ordering
for this service, order Kits No. 1, 2 and 3.

APPLY THE PROPER MULTIPLIER BASED ON NUMBER OF UNITS AND HOURS OF QPERATION;
Example: For four {4} units, Four (4} of Kit No. 1 and only One (1} cach of Kits 2 and 3 may be sufficient.

COMPRESSOR MODEL ... .. ......... ESG, ESH ES] ESG, ESH, ESJ] ESG, ESH, ESj
HOURS OF QPERATION ., . .. .. ....... 3000 3000 SO0 18000
PART NO. (Complete Kit) For Units With:
Standaed Ajr Fileer . ... .. ... ....... ESGe6021 ESJe6022 ESG66023 ESG66024
Heavy-Duty Air Filter .. ... ... ... ... ESG66186 | ESG66186 T R
KIT NO. 1 KIT NO. 2 KIT NO. 3
Description Page No Qty. Per Kit Qry. Per Kit Quy. Per Kit
KIT NO. ¢
ROUTINE MAINTENANCE
Air Filter Blement 139. -2 1
il Filter Element Kit 139 -4 3
KIT NO. 2
DOMESTIC SERVICE
Compressor Shaft Seal i3 -1 1
Seal Housing O-Ring 139 -] 1
Inler Valve 139 .2 1
Inlet Valve Spring 139 -2 1
Inlet Valve Piston Spring 139 -2 1
Inlet Valve Packing 139 -2 1
Gasketr Kir 139  da 1
KIT NO. 3
ISOLATED DOMESTIC
OR EXPORT SERVICE
Gear Drive Ball Bearing {Inner) 139 -1 1
Gear Drive Ball Bearing {Quter) 139 1 1
Roller Bearing 139 1 2
Ball Bearing 139 1 4
Gasket Kit 139  -la i

139.B1-16





